
TECHNICAL MEMORANDUM 
 
 
Golder Associates Ltd. 
32 Steacie Drive Telephone:  613-592-9600 
Kanata, Ontario  K2K 2A9 Fax Access:  613-592-9601 

 
TO: Louise Grondin  

Agnico-Eagle Mines Ltd. 
DATE:

 PROJECT NO:

August 28, 2007 

06-1122-386/4000/4200 

DOC NO: 467 FROM: Nural Kuyucak, Ph.D., P.Eng. 

VER: 0 

RE: PROPOSED WATER TREATMENT METHODS  
MEADOWBANK GOLD PROJECT   

 
A list of commitments that were made by Meadowbank Mining Corporation (MMC), formerly 
Cumberland Resources Ltd. (Cumberland), to the Nunavut Impact Review Board (NIRB) at the 
close of environmental impact review process was included as part of the NIRB submission to the 
Minister for approval of the Meadowbank Gold Project.  The NIRB compiled these commitments 
[...]
of the tailings.  Sludge to be produced from the treatment processes would have about 3-5% 
solids content (S) unless an HDS process used.  An HDS process could produce sludge with 
about 20-30% S.  Until the closure of the Reclaim Pond, the sludge could be co-disposed with 
tailings in the TSF, which could then be covered with a cap of waste rock and allowed to freeze.  
In post-closure, any sludge produced could be disposed of areas of the TSF left uncapped for this 
purpose, or within areas excavated in the capped material.  The disposal area(s) would be 
recapped once sludge disposal is complete.  
 
3.3.1 Cyanide and Derivatives 
 
Since tailings slurry as produced before reporting to the tailings storage pond would be subjected 
to the SO2/Air (strong oxidation) cyanide treatment process, cyanide (CN) and derivatives such as 
cyanate (CNO), thiocyanide (SCN), ammonia (and un-ionized ammonia) and nitrates are 



  August 28, 2007 
Agnico-Eagle Mines Ltd.   06-1122-386/4000/4200  
Louise Grondin - 16 - Doc. No. 467  Ver. 0 
 

Golder Associates 

expected to be present in Reclaim Pond water.  Total CN levels are predicted to exceed MMER 
(Table 1b).  
 
Degradation of CN to CNO and SCN species can be relatively fast and these compounds are 
known to be at least three orders of magnitude less toxic in comparison to cyanide itself 
(www.metsoc.org).  Since the addition of peroxide compounds (e.g., hydrogen peroxide or 
calcium peroxide) to the outflow of the cyanide destruction process can further decrease residual 
cyanide concentrations, if additional polishing of the treated water is required during the 
operating period, further peroxide addition could be practiced. 
 
Treatment efficiencies for cyanide and derivatives could be realized with higher concentrations of 
oxygen in the water in colder temperatures since the solubility of oxygen in water is higher at 
lower temperature.  For instance, the solubility of oxygen at standard atmospheric pressure is 
about 10 mg/L at 15°C but is about 7.5 mg/L at 30oC (www.metts.com.au).  However, bacterial 
activities are reduced at colder temperatures, especially below 100C.  In-situ treatment of CN and 
derivatives by adding nutrients to enhance bacterial activities to achieve acceptable rates of 
removal for thiocyanate and cyanate and to support phytoplankton growth to enhance ammonia 
removal (as explored at the Colomac site (www.nwt-tno.inac.gc.ca) could be considered once the 
actual quality of tailings reclaim water is assessed (AMEC, 2005).  The potential consequences of 
the addition of phosphate, and possibly nitrogen compounds, on the receiving environment would 
need to be evaluated before this option is implemented. 
 
The fate of cyanide derivatives in Reclaim Pond water was also addressed earlier in the Technical 
Memorandum entitled: Meadowbank - Treatability of Ammonia in Attenuation Pond, Reclaim 
Pond and Pit Lake (AMEC, 2005) which was included in Appendix IX of the of the Water 
Quality Predictions Report submitted as part of the Project EIA documents (Golder, 2005).  
AMEC (2005) examined the expected fate and behaviour of ammonia, thiocyanate, cyanate, 
nitrate and cyanide in the above facilities.  The conclusion drawn from this examination was that 
given the expected residence times of water in the Vault Attenuation Pond and in the Portage 
Attenuation and Reclaim Ponds, ammonia, thiocyanate and cyanate (the latter cyanide and 
derivatives could only occur in the Portage Reclaim pond) should remain at levels acceptable for 
release to the environment, when these ponds reach full height after closure.  One major 
difference with the Colomac site is the relatively elevated levels of metals that could be present in 
tailings reclaim water relative to the Colomac site and to the Meadowbank Attenuation Ponds and 
Pit Lakes.  Based on experience with bio-treatment of mining effluents, the predicted reclaim 
pond chemistry is not expected to be an issue with metal-related micro organism toxicity.  
Alkalinity could be added in the pond to raise pH and precipitate dissolved metals from solution 
prior to implementing bio-treatment.  The memo in Attachment 2 also provided details on 

http://www.metsoc.org/


  August 28, 2007 
Agnico-Eagle Mines Ltd.   06-1122-386/4000/4200  
Louise Grondin - 17 - Doc. No. 467  Ver. 0 
 

Golder Associates 

potential chemical requirements and application methods for in-situ biological treatment as 
practiced at the Colomac site. 
 
Assessment of the Impact of Residual Nutrients in Case of Application of Bio-Treatment 
 
As indicated in AMEC (2005), the quantity of phosphorous that could be required to enhance bio-
remediation is not possible to predict with accuracy at this stage as it would also depend on site 
characteristics that are not possible to duplicate in laboratory such as sun exposure, temperature, 
currents, etc.  Laboratory and pilot studies could be initiated at the start of mine operation to 
determine the kinetics of ammonia degradation and the required amount of nutrients to assist in 
enhanced bio-degradation.  Based on experiences elsewhere, the actual required concentrations 
are expected to be low.  It is important to note that the phosphorous added would be largely 
consumed by the phytoplankton during the summer months and ultimately precipitate out and be 
immobilized in the sediments at the end of each growing season when the phytoplankton dies and 
settles out.  The addition of phosphorous for bio-remediation should not result in elevated levels 
in the final effluent discharged at closure as long as the correct dosages are utilized.  The impact 
of residual nutrients and other end-of-pipe parameters should be carefully monitored as part of the 
Environmental Effects Monitoring program that would be conducted as part of the MMER 
regulations, the results of which could be used to adapt up-stream control measures. 
 
3.4 Treatment Method Proposed for the Post Closure Period   
 
Assumptions:  In the Portage area, up to about 80,000 m3 of contact water from the Portage RSF 
may be released annually.  Should water quality predictions be off, this water could potentially 
require treatment for removal of As (e.g., 1 mg/L) and adjustment of pH.   
 
Portage RSF drainage chemistry would have been monitored for a number of years prior to the 
post-closure period in view of assessing post-closure water management requirements  The 
quality of water will be monitored before removing the dykes and releasing the water to the pit 
lakes, to avoid potential fowling up in the pit lakes.  Possible dilution factors would also be taken 
into account in calculating the treatment requirements.  It is expected that no treatment would be 
required.   
 
Treatment Method Design Criteria:  The Portage RSF drainage water could be treated post-
closure should it be required.  Treatment and discharge of the treated water could be completed 
within a four-month period (i.e., mid June to mid September; approximately 120 days) using 
appropriate pump sizes.   
 



  August 28, 2007 
Agnico-Eagle Mines Ltd.   06-1122-386/4000/4200  
Louise Grondin - 18 - Doc. No. 467  Ver. 0 
 

Golder Associates 

Proposed Treatment Process:  If a significant volume of Portage RSF drainage water still 
requires treatment during post-closure, active treatment could be extended to this period using the 
existing water treatment plant.  RSF drainage water would have been monitored for a long period 
prior to post-closure.  This would be a short-term solution until treatment requirements (e.g., for a 
passive treatment system) could be identified for the long-term post closure. 
 
The chemistry of the Portage RSF drainage water is expected to be simpler and more dilute than 
that of tailings reclaim water to be treated during the closure period.  As such, only minor 
adjustments (e.g., pH) to the water treatment system may be required, if any at all.  The treatment 
process would be similar to that proposed for tailings reclaim water (Option 2) described in 
Section 3.3. 
 
Drainage water collected from the Portage RSF to be treated post-closure would flow into sumps 
and then be pumped to the (active) treatment plant.  The treatment plant would consist of the 
following process units, as required: ferric iron addition unit; lime supply and slurry preparation 
and dosing units; reaction tanks (i.e., for iron and lime addition and mixing); polymer preparation 
and dosing units; and solid/liquid separation unit (i.e., a clarifier/thickener).  If removal/reduction 
of Ni is required, the pH in the water should be increased to about 11.  Then, the pH in the treated 
water would require readjustment to the regulated limits (e.g., pH 6.5 -9.5).  The pH adjustment 
to a pH of about 8.5 could be achieved with carbon dioxide (CO2).  If any toxicity due to un-
ionized ammonia would be of a potential concern, the use of sulphuric acid to reduce the pH 
around 6.5-7 could be considered as an alternative.   
 
The treated water could be released to Portage Pit Lake (now part of Third Portage Lake) via 
gravity flow within an open channel which could be furnished with rip-rap to minimize potential 
erosion and subsequent increases in TSS concentrations in the water.  The quality of the effluent 
will be monitored to ensure the quality of discharge.   
 
Based on the predicted water quality values (e.g., 1 mg/L As and pH 6.5) and the proposed 
treatment method, it is estimated that addition of about 0.5 tonnes lime and about 12 tonnes 
Fe2(SO4)3 containing about 60% Fe2(SO4)3 with about 12% Fe3+ would be required.  The 
treatment of water could produce about 17 to 28 m3/y sludge respectively containing about 5% to 
3%S (e.g., about 1 truck load, see Table 2).  Sludge separation could be facilitated with the help 
of a clarifier/thickener and then would be disposed of in the TSF and allowed to freeze with the 
rest of the tailings.  Freeze thaw cycles could result in significant dewatering of the sludge (e.g., 
up to 80% dewater after one cycle).  This would require a portion of the TSF to remain uncapped 
in order to receive the sludge, or if the TSF has been capped, the excavation of capping material 
to facilitate co-disposal of the sludge with tailings.  The excavated capped material could be 
stockpiled nearby and re-used to cover the area once sludge disposal is complete. 



  August 28, 2007 
Agnico-Eagle Mines Ltd.   06-1122-386/4000/4200  
Louise Grondin - 19 - Doc. No. 467  Ver. 0 
 

Golder Associates 

Treatment Efficiency:  The proposed BATEA lime neutralization process is expected to 
remove/reduce metal ions of concern to levels that could comply with the MMER criteria.  
 
Sludge Management: Disposal and Storage 
  
Indian and Northern Affairs Canada (INAC) have requested additional information with regard to 
sludge management that would be generated from the operation of the active water treatment 
plant (PHC Decision Commitment 33, 34, 34a and 37).  CRL was asked to present a plan to 
manage sludges at the site.  As also discussed below, a practice similar to the following response 
provided to INAC could be used.  Considering the near-neutral pH of the reclaim water and the 
selected treatment process where addition of ferric sulphate and lime followed by addition of 
flocculant would take place.  The volume of the sludge generated will largely depend on its  
solids content.  A high density sludge (HDS) type system could produce sludge with about 20-
30% solids(??).  The report presented to INAC (the FEIS) (Cumberland 2005a, p. 166), indicated 
that treatment of about 1,000,000 m3 tailings reclaim water containing about 10 mg/L was 
assumed to generate approximately 3,000 m3 of 30% solids density sludge (or about 30,000-
50,000 m3 with 3-5%solids density if HDS process is not used).  The sludge may be subjected to 
Toxicity Control Leaching Protocol (TCLP) to test for its chemical stability and is expected to be 
chemically stable.  Sludge disposal options could include disposal back into the TSF and eventual 
cover with run of mine acid-buffering UM rock.  The sludge material would freeze along with the 
underlying tailings.  A second option would be to pump the sludge to the base of Portage Pit 
Lake, similar to current practices used for HDS sludge disposal at the Equity Silver mine near 
Houston, British Columbia. 
 



  August 28, 2007 
Agnico-Eagle Mines Ltd.   06-1122-386/4000/4200  
Louise Grondin - 20 - Doc. No. 467  Ver. 0 
 

Golder Associates 

4.0 SUMMARY AND RECOMMENDATIONS 
 
Based on the material presented above, the following summary and recommendations are 
provided: 
 
The objective is to meet MMER criteria for water discharged to the receiving environment.   
 
• The proposed lime/neutralization precipitation (BATEA) method should be efficient to meet 

MMER criteria.   

• Based on the predicted water quality values by geochemical studies, it is expected that no 
treatment would be required for the site during operation.  If any water treatment is 
considered, it would primarily focus on adjustment of pH and metal concentrations (e.g., As) 
to comply with the MMER objectives.  As a contingency, application of both in-situ and 
active treatment processes could be considered.  Both processes could be controlled by the 
process pH with the help of a programmable logical control (PLC) system.  The same PLC 
system could also be used for different treatment periods.   

• The proposed contingency treatment processes and reagent calculations given in this report 
are based on the predicted water quality values, assumptions and site conditions per earlier 
predictions of Possible Poor-End water quality (Golder, 2005) but which reflect slightly 
higher constituent concentrations than more recent water quality predictions of a Possible 
Poor End scenario (Golder, 2007a)  They aim to provide an example for an assumed 
treatment case.  Before conducting and designing the final treatment processes, it is 
recommended that treatability tests must be performed to verify the effectiveness of the 
treatment process and refine treatment requirements (e.g., reagent type and consumption, 
optimal dosages, retention times, etc.). 

• If As concentrations need to be attenuated, the addition of a ferric salt and lime would be 
required followed by addition of flocculant to enhance settling/separation of solids 
(precipitates).  Other ions such as molybdenum and selenium would also be attenuated with 
the addition of ferric iron. 

• If removal of Ni is required, it could be achieved by increasing the pH levels as high as 11.  
The pH of the treated water would then require re-adjustment to meet discharge criteria (e.g., 
pH 9 or lower).  Carbon dioxide (CO2) could be used to reduce the pH to approximately 8.5.  
However, if lowering of un-ionized ammonia levels is required for discharge purposes, it is 
suggested that the pH should be lowered to around neutral levels (e.g., 6.5 to7.5 range).  In 
this case, the use of sulphuric acid (H2SO4) could be beneficial, as lowering the pH below 8.5 
could otherwise require a significant amount of CO2. 



  August 28, 2007 
Agnico-Eagle Mines Ltd.   06-1122-386/4000/4200  
Louise Grondin - 21 - Doc. No. 467  Ver. 0 
 

Golder Associates 

• In addition to pH and metal ions, TSS which could occur due to construction and soil erosion, 
and may also require removal/reduction.  Every effort should be made to minimize potential 
TSS generation at the site.  Point source discharges would need to meet TSS discharge 
guidelines (e.g., 15 mg/L by MMER).  A monitoring scheme could be developed using on-
line sensors (e.g., turbidity as a surrogate for TSS).  

• A need for treating ammonia and nitrate, due to the use of explosives and degradation of CN, 
is not expected based on the results of prediction tests.  The actual concentration of ammonia 
and nitrate in the water would depend on the management of explosives.  The fate of cyanide 